
Material Test Report 
Heat Code: HEE An Amerl-Forge Group Company 

13770 Industrial Rd. Houston, TX 77075 

ISO 9001:2008 Certified Sales: (713) 868-4427 Fax (i13) 455-8366 

EPCRA Supplier Noüfícation: This produd may wntain one or more toxic chemicals subjeci lo the r ~ ~ ! J  requhments of Sedion 31 3 of Me Emergenq PIanning and 
Communfiy Rfghm-Know Ad (lime l i l  oi Me Superfund Amendments and Reautnorkatlon Ad oi 1886) and 40 C.F.R. Pelt 372. Potentialiy repwtable chamicals are indicated with a 
chsdanark in the "EPCRA" colunin aríd a Chemicai Abstrad SeMws (GAS) regfrny numberls pmvlded for each wch chemical in addition to the percent byweight of the diemicai 
present in this pmduct. It is your rasponsibilRy alone to detmine whetheryourfacility is required to submii a Toxic Release Inventory Report under EPCRA Sedion 313. 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 

54940 TULTITLAN, EDO, MEX 

Certification No.: 19 64 97 

Certification Date: 12 /16  /2010 

PO: 9545 1 sales Order: 90421 Line: 8 
ltem Code: 0151100101-0021~ 1 Qty Shipped: 30 
ItemDesc: FLG 01.00 0150 WN RF STD 
Supplier: CMC S~ppher Heat: 30 127 98 

This repd is issued in mrnpliance with the requirements of EN10204 3.1 1 ¡SO 10474 3.1 .b 

Spec: ASTM A105/A105N-(10)/ASME SA 105/SA 105N-(OBa) Section 11 Part A - Norrnalized 

Element (%wt) Ladio Product EPCRA CASl 1 Element (%wt) Ladle Product EPCRA CAS# 
C Carbon 0.22 : N i  N i c k e l  0.09 4 7440-02-0 
Mn Hanganeae 0.90 4 7439-96-5 C r  Chromium 0.07 7440-47-3 

P Phosp?iorous O .o05 j M0 Molybdenum 0.024 
S Sulphur 0.021 : V Vanadium 0.002 

0.26 Si  silicon i Cb Colrnabium 0.001 

Cu Copper O .24 .' 7440-50-8 iC.E. O . O 1  

Mechanical Testi no Heat Treat 
Test Lab AFG :  NO^. Temp. (F) 1675 

Test B a r  Size Test Piece i Norm. ( H r s )  4.0 

H B W  163  - 163 Nomi. Cooling Type A1 R 

Elg (%)  31.0 Nom. Location AFG 

RA (%)  59. o 
Tensile Specimen Size ( in )  .248 Other 
Tensile (ks i )  83.8 : MILL CMC-TEXAS 

Yield (ks i )  51.6 i wc 3012798 

Gauge Length 1 i EF Y 

Product compliant with NACE NR03.75, l a t e s t  edi t ion and dimensions t o  ANSI B16.5 
No Weld repa i r  performed. Chemical Analysis r e s u l t s  shown a r e  actual .  Eorgings a re  capable of passlng 
hydrostat ic  t e s t  compatible with the appropriate rat ing.  Elongation taken fram a íound specimen. Al1 material 
supplied under t h i s  order i s  cerk i f ied  t o  be f r e a  of mercury contamination and no mercury bearing equipment was 
used i n  manufacturing, fabricat ion or  t es t ing .  Yield s t rength vas determiried using the  0.2% o f f s e t  method. 
No welding performed. 

- - - -- 

Nicholas Tepovich - Metallurgic Lab Manager 


